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PARTS LIST
I N ITEM | QTY | PART NUMBER DESCRIPTION
FrOnt Slde MOunt ROU d 1 2 |10-1907 JD WT 600 Channel 71 in
John Deere 2 | 2 [10-1710 Front Side Mount Bracket - 2021 8RT
3 1 [10-1711 8RT Front Side Mount Bracket
JD 8RT 4 2 |YHD300 300gal Round Yellow Tank
5 2 |10-1035 4" x 4" x 3/8" TS x 114"
2020 tO CURRENT 6 2 (10-1011 300 Saddle, Green
7 4 |10-1036 Saddle Mounting Angle 4 x 4
8 12 |10-1037 Bolt Plate 4 x 4 Tube

Price List
300 gal w/Tank $6336.00

Assembly ID: JD-8RT-20CU-FSM-300R

Limitations may apply. Please consult
API Sales at 800-288-1117.

HARDWARE

QTY Description

4 20mm x 180 mm x 10.9

4 20mm x 60mm x 10.9

8 16mm x 75mm x 10.9

24 [3/4x61/2 Gd 5 Bolts

32 [3/4x21/2 Gd 5 Bolts

56 |3/4 Lock Washer

56 |3/4 Hex Nuts

10 |20mm Harden Flat Washers

8 16mm Harden Flat Washers

4  |Nylon Straps




